
137VATTEN · 2 · 08

Assessment of drinking water treatment using 
Moringa Oleifera natural coagulant

Värdering av Moringa Oleifera för fällning av dricksvatten

by Emelie Arnoldsson1, Maria Bergman1, Nelson Matsinhe1, 2 and Kenneth M Persson1, 3 
1 D epartment of Water Resources Engineering, Lund University, Sweden

2 D ept. of Civil Engineering, Faculty of Engineering, Eduardo Mondlane University, Maputo, Mozambique
3 S WECO Environment Malmö, Sweden

Abstract
In this study, a comparison between Moringa Oleifera MO and aluminium sulphate was conducted for coagula-
tion of turbide water using jar test. The optimum coagulant dosage was investigated for different levels of tur-
bidity, and the impact on treated water properties monitored. Use of MO together with direct filtration was 
[...]
some of the coagulating agents as well, thus lowering the 
coagulating ability of the crude extract.
  When solutions prepared with tap water were used, 
the average outgoing turbidity was of 1.85 and 1.3 NTU 
for low and medium turbidity respectively (Figure 7, 
bottom). Optimum dosage rates were of about 33 mg/l 
for water with low (15 NTU) and medium (50 NTU) 
initial turbidity. The standard deviation at optimum was 
10–15 %.

4.3. E ffect on water quality
The effect of the reagents on some of the treated water 
quality, notably the water pH, alkalinity and EC is il-
lustrated in Figure 8. As can be seen, coagulation with 

aluminium sulphate (Figure 8, right) led to a decrease in 
the water pH and alkalinity and to an increase in con-
ductivity. These trends were confirmed statistically at 
0.05 level of significance. These effects are also well 
known from previous studies (kemira, 2003) and use of 
aluminium sulphate throughout the world.
  At an initial turbidity level of 15 NTU, the results 
from the COD analyses indicated a modest increase in 
COD from 1.6 to 2.4 mg O2/l. Bacterial contamination 
expressed as the number of total coliforms per 100 ml 
were reduced from >100 to 24. Faecal coliforms on con-
trary, increased from <1 to 18 counts per 100 ml while 
faecal streptococci were found to be >100 counts per 
100 ml both before and after treatment. At 50 NTU 
initial turbidity, the COD decreased from 12.8 to 9.6 

Figure 8. Effect of alum (on the left) and MO (on the right) on the pH, alkalinity and Ec. of treated water.



147VATTEN · 2 · 08

mgO2/l. Altogether, these results are too few and too 
diverse to be reliable, and no conclusions can be drawn 
regarding the effect of aluminium sulphate on COD 
and on the microbial quality of treated water.
  Treatment with Moringa Oleifera had no effect on the 
pH, alkalinity or conductivity of the treated water. The 
impact on COD levels and on the bacteriological quality 
of water was evaluated for initial turbidity of 15 and 50 
NTU but the results are inconsistent. At 15 NTU, the 
COD results indicated an increase from 2 mg O2/l to 
2.4 mg O2/l after sedimentation at optimum dosage, 
whereas at 50 NTU the result was a decrease from  
40 mg O2/l to 7 mg O2/l. Considering the yearly varia-
tions of COD in the Umbeluzi river in 2006, where no 
value exceeding 9 mg O2/l was reported the high COD 
levels found in the samples indicates either that readings 
were misleading or that external sources of organic pol-
lution (e.g. from the clay used to make artificial turbid-
ity) existed. 
  The COD results from the 15 NTU turbidity level 
supports however the findings from previous studies 
(Ghebremichael, 2005; Ndabigengesere & Narasiah, 
1998) that the use of MO leads generally to an increase 
in COD levels in the treated water. As for the bacterio-
logical quality, the count in raw water resulted in >100 
counts per 100 ml for all three bacteria types at 15 NTU 
turbidity level, and <1 counts per 100 ml for the equiva-
lent at 50 NTU turbidity level. The amount of faecal 
streptococci were reduced to 3 after treatment at 15 
NTU turbidity level, and the faecal coliforms were in-
creased to 7 after treatment at 50 NTU turbidity level.

4.4. C omparison between coagulants and 
preparation methods

4.4.1. O ptimum dosage and turbidity removal

Figure 9 provides a comparison of turbidity residuals 
after treatment at optimum dosage rates for all scenarios 
of raw water turbidity and coagulant reagent used. As 
can be seen, the efficiency of MO compared to alu
minium sulphate was significantly lower in the jar tests. 
Aluminium sulphate led to outgoing turbidities of  
0.5–0.7 NTU regardless of the initial turbidity, whereas 
MO never produced water with turbidity below 1 NTU. 
Treatment with aluminium sulphate resulted generally 
in a more stable effluent quality as is indicated by the 
relative standard deviation which was never more than 
20 %, corresponding to 0.1 NTU.
  In contrast, treatment with MO resulted in an efflu-
ent quality that varied considerably with the relative 
standard deviation reaching as high as 50 %. The relative 
standard deviation at optimum for high initial turbidity 
levels was however lower for MO than for aluminium 
sulphate. This could have resulted from the fact that, 

when using Al for coagulation of water with high initial 
turbidity, high amounts of reagent are required which 
may lead to the formation aluminium hydroxide pre-
cipitates that increase turbidity levels in the effluent.
  Overall, MO prepared with tap water was more effi-
cient than the other two methods of preparation. The 
outgoing turbidity was lower, especially at high initial 
turbidity level, and the dosage needed to reach optimum 
was significantly lower. Coagulation with MO resulted 
also in smaller and lighter flocs than with aluminium 
sulphate. Small and light flocs settle more slowly there-
fore, they remain longer in the supernatant water. This 
explains the higher outgoing turbidity levels when MO 
was used as coagulant. Treatment efficiencies with MO 
could be improved by prolonging the sedimentation 
time to about 2 hours. While at laboratory scale these 
improvements are possible, at large scale operation, in-
creasing duration of sedimentation means that larger 
investment is needed for construction of larger sedimen-
tation basins. This is generally not feasible. Also, large 
scale operations flocs that do not settle during sedimen-
tation will continue to subsequent stages of water treat-
ment (filtration), where they may be removed at the 
expenses of higher costs of operation of filters.

4.4.2. I nfluence on water quality and characteristics

The effect of adding coagulation reagents on water qual-
ity and characteristics is illustrated in Figure 9. As can be 
seen MO coagulant shows a major advantage compared 
to aluminium sulphate; it does not affect neither pH 
and alkalinity nor conductivity and TDS, whereas alu-
minium sulphate influences all of these. No specific con-
clusion can be drawn regarding the effect on COD level 
and bacteriological quality of the water, due to lack of 
analysis results and large uncertainties in the existing re-
sults.

4.5. F ilterability of formed suspensions 
In large scale operations, the removal of particles from 
suspensions formed during coagulation-flocculation is 

Figure 9. Comparison of optimum dosage for different coagu-
lants.



148 VATTEN · 2 · 08

accomplished by sedimentation followed by filtration in 
case of conventional treatment or by direct filtration 
when the sedimentation step is skipped. In order to as-
sess the filterability of suspensions formed during coagu-
lation with Moringa Oleifera, filtration experiments were 
conducted in a pilot plant consisting of an up-flow 
roughing filter used for hydraulic flocculation and a sin-
gle media sand filter used for final treatmen. The results 
are resumed in Figure 10. 
  Raw water with an average initial turbidity of 30 
NTU previously treated with MO extracts was used. 
Turbidity removal and head loss development were the 
variables used to evaluate the pilot plant’s performance. 
The results obtained for the pre-filter (Figure 10-top 
left), indicates that turbidity removal was generally low 
and in average did not exceed 20 %. The effluent turbid-
ity remained steady during the first 4.0 to 4.5 hours of 
filtration run but soon after that it started deteriorate 
and to experience variations. Two major factors might 
have contributed to this; first the relatively thin aggre-
gates formed when coagulation was performed with 
MO as noted previously in this study and secondly the 
fact that the up-flow filter as was filled with a relatively 
coarse filtering material through which the relatively 
thin aggregates could flow without being retained. 
  The performance of the sand filter was much better. 

Average turbidity removals were in general above 92 % 
and the filtrate quality remained below 2.0 NTU 
throughout the entire test. As can be seen from Figure 
10 (top-right) most of the particles were retained within 
the top 50–60 cm of the filter bed. This indicates that 
particles present in the suspensions transferred from the 
pre-filter were generally thin and could easily penetrate 
through the relatively fine filtering material used in the 
rapid sand filter. This also supports the observation 
made previously that flocs formed during coagulation 
with MO are generally thin and light which means they 
are poorly retained in coarse medium filters (e.g. rough-
ing filters) or sedimentation tanks but are effectively re-
moved in rapid sand filters. 
  The increase in head loss over filters indicates gener-
ally the extent of clogging due to particles being retained 
in the filter media. As shown in Figure 10, the head loss 
developed more or less linearly in the rapid sand filter. 
This indicates a time-dependent reduction of the filter 
bed porosity as a result of accumulation of particles, and 
also that a uniform penetration of particles through the 
depth of the filter bed was observed. It is also seen from 
Figure 10 that the head losses developed very rapidly 
during the initial stage of filtration, a fact that was 
attributed to rapid accumulation of particles in the 
upper layers of the filter bed. 

Figure 10. Time-dependent turbidity residuals in the up-flow filter and single media gravity rapid sand filter and head loss development 
in the single media filter.



149VATTEN · 2 · 08

  The pressure drop in the pre-filter was in all cases of a 
few centimetres and in general negligible. This resulted 
from the fact that the pre-filter did not contribute for 
the retention of aggregates formed during coagulation-
flocculation. 
  Similar tests performed with aluminium sulphate as 
the main coagulant and with raw water turbidity in the 
range 4.0 to 22NTU produced better results. Overall, 
filtrate turbidities ranging from 0.4–0.8NTU could be 
attained at the end of the treatment train. The increase 
of head loss pressure in both units was significant and 
generally higher than that observed when using MO. 
The results also indicated that aggregates formed during 
coagulation were effectively retained at the pre-filter and 
rapid sand filter. This is an expected pattern since coagu-
lation with aluminium sulphate generally results in large 
and dense aggregates which are easily retained even with-
in coarse filter media such as that used in the pre-filter. 

4.6.  Applicability at large scale operation 
The optimum dosage of MO, using tap water, was  
found between 17 mg/l and 67 mg/l for both low (15 
NTU) and medium (50 NTU) initial turbidities. As-
suming daily water production of about 5 000 m3/d 
which is enough for an average of 50 000 people at an 
average of 100l/person/day, an average dosage of about 
40 g MO seeds/m3, an average daily supply of about  
0.2 tons of MO seeds is required if alum sulphate is 
replaced with MO. This corresponds to a plantation of 
about 60 ha if an average of 3kg seed kernels/tree is 
assumed with a tree spacing of about 3 m (WELL, 
1999). 
  The area required for production of MO seeds is not 
entirely unrealistic particularly for small to medium size 
water supplies located in rural areas. Moreover, a hypo-
thetical change from aluminium sulphate to MO may 
bring about significant reductions in transportation 
costs of imported chemicals. Yet, additional investments 
will be required concerning facilities for storage, grind-
ing and mixing of the seeds.
  The preparation of the extract should be carried out 
on-site to minimize transport costs and also because the 
extract must not be stored for too long before use. Since 
the extracts can be stored for one day without losing co-
agulation properties, batch processes designed for the 
demand of one full production day are probably more 
suitable than continuous process.

5. C onclusions 
1	 MO shows good coagulating properties, and has many 

advantages compared to aluminium sulphate; it does 
not affect the pH, alkalinity or conductivity of the 

water and it can be produced locally at low cost. The 
optimum dosage of MO, using tap water preparation 
method, was found to be between 17 mg/l and  
67 mg/l for both low (15 NTU) and medium (50 
NTU) turbidity levels.

2	 The extraction of MO should be performed using tap 
water as this is the cheapest, most practical and most 
efficient method. MO does not show the same effi-
ciency in turbidity removal as aluminium sulphate, 
particularly for low turbid waters. In this case, turbid-
ity removal can be increased by increased sedimenta-
tion time at the expenses however of large investment 
and operational costs. 

3	 MO combined to direct filtration is less effective for 
turbidity removal than aluminium sulphate with di-
rect filtration. Yet, the treated water turbidity when 
MO was used was within acceptable limits for drink-
ing water production (less than 2 NTU) and the in-
crease in head losses over the filters was not higher for 
MO than for aluminium sulphate. This suggests that 
MO could be a very good substitute for aluminium 
sulphate when using this technique. 

4	 MO is a method that can be considered as a good, 
sustainable and cheap solution for smaller waterworks, 
if the supply of MO seeds can be guaranteed. Tap 
water extracted MO and treatment with flocculation 
followed by direct filtration processes should be con-
sidered in the event of expansion or construction of 
small scale waterworks. Complementary tests should 
however be carried out in order to determine the im-
pact of raw water pH on treatment efficiency. 

5	 Overall, the amount of seeds required for production 
of MO extract is quite large. On the other hand, the 
knowledge about actual production of MO seeds in 
Mozambique is limited which means the potential for 
large scale use of MO in drinking water production 
still needs further research. Aspects concerning pH 
dependence, COD increase and optimum direct fil-
tration treatment design should also be further exam-
ined before the method is implemented at large scale 
basis. However, once plantations are established and 
the supply of seeds secured, MO provides a good, 
cheap and sustainable alternative to aluminium sul-
phate which should be considered as a coagulant in 
smaller waterworks.

References
APHA, AWWA, WEF, (1998). Standard Methods for the Ex-

amination of Water and Wastewater, 20th ed. American 
Public Health Association, Washington, DC.

Bengtsson Jessica, (2003). Förbehandling av kommunalt av-
loppsvatten före anaerob behandling, Avdelningen för 
vattenförsörjnings- och avloppstenik, Lunds Tekniska 
Högskola.



150 VATTEN · 2 · 08

Degrémont (1979). Water Treatment handbook, 5th edn., Hal-
sted Press, John Wiley & Sons Inc.

Ghebremichael K. (2007). Overcoming the drawbacks of natu-
ral coagulants for drinking water treatment. Water Malay-
sia IWA Conference Developing Countries 2007.

Ghebremichael K. A., Gunaratna K. R., Henriksson, H., 
Brumer, H. and Dalhammar, G. (2005). A simple purifica-
tion and activity assay of the coagulant protein from Mor-
inga oleifera seed. Water Research, Vol 39(11), June 2005, 
pp. 2338–2344.

Hammer, Mark J. and Hammer Jr, Mark J. (2004). Water and 
Wastewater Technology, 5th edn., Pearson Education Inter-
national, ISBN 0-13-191140-6.

Ingallinelia Ana Maria, Stecca L. M., Wegelin,M (1998). Up-
flow Roughing Filtration: Rehabilitation of a water treat-
ment plant in Tarata, Bolívia. Wat.Sci.Tech. vol. 37 (9),  
pp 105–112

Katayon S., Megat Mohd Noor M.J., Asma M., Abdul Ghani 
L.A, Thamer A.M., Azni I., Ahmad J., Khor B.C. and 
Suleyman A.M. (2006). Effects of storage conditions of 
Moringa Oleifera seeds on its performance in coagulation. 
Bioresource Technology, Vol 97(13), September 2006,  
pp. 1455–60.

Katayon S., Megat Mohd Noor M.J., Asma M., Thamer A.M., 
Liew Abdullah A.G., Idris A., Suleyman A.M,, Aminuddin 